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. MANUFACTURER'S CERTIFICATE
(Ml Test Certiflcate) gyw 50049-3.1-B / EM 10204-3.1
- Purchaser : PLESA ANAHUAC Y CIAS, SADE C.V. Certificate No : 130118
Product : CARBON STEEL FITTINGS ¢ Order No :PO.13745 A
Specification : ASTI A-234 WPB / NACE MR-01-75 Date : FEBRUARY 28, 2013 i
: ASME §A234 WPR LT No 1 829152 P
Raw Material Standard Inspection Standard Visual iInspection Dimensional mspection
PIPE : ASTH A106 B/ AS28 | APISLE ANSI B16.9 ) PASS PASS -
PLATE : ASTM A516 Gr 50/ 60 ANSIB16.28
Product & Size {inch} Heat ID. Qantity Heat NO. Raw Material Makar
4 45ELBOW LR STD ! 33882 300’ 11-1-1472 2554-882
2 45 ELBOW LR SCH40 12" 32807 52+ ‘ 671365 2554-807
3 TEESTD a3 33913 200 , D08-1-3425 2554-913
4 TEE8TD 1077 : 33605 15 ~ 1136716 2554-605
5 RED TEE 8TD B7x6”, 33942 15 1037205 2554-842
& RED TEE 8TD 8"x4% 33942 23 .- 1037205 2554-942
7 RED TEE STD 10”x8” 33605 7 1130716 2554605
# RED TEE 5TD 108> 31605 2 1130716 2554-605
3 RED TEE STD 10"x8” » 25605 17~ 1130716 2554-605
10 90 ELBOW LR XH 8 33816 44+ 1167010 2554-818
44 90 ELBOW LR SCH80 127 33161 1% . 161430 2554161
12 90 ELBOW LR SCHB0 1 6”{. 33111 4, 20140 2554-111
Gﬁ@mie@i Composition % Mechanical Test
. . N Avevage | CE Long
Standard | € | Si | wn [P s oo | Nijer {#Mo| v |Ne | Al Ys T8 E | endnoss § M2
% £ x |x ¥ ‘ i1 : £4 % £ ,
100| _1s0l _1oojiooo | 3sool wJ 100l 10l 100 mgl s000|_soonf P* Pl * o | xw
Min. - 16 | 28 |- - - - - - - - -| 35,000 | &0.000 30 - -
Max, 30| - | 106 48 88 | 40 | 40 | 40 | 1B 8 - 50 - 85,000 - 197 42
1 21 1 A 4z |17 8 16 7 ] - = - = 47500 | Tovoo 34 159 31
P 19 | 21 | 57 | 16 7 6 2 4 = - - - 40400 | 65400 38 164 30
3. 20 | 22 } 56 | 18 | 12 2 1 4 <« | <1 - - | 46400 | 66300 36 170 30
4 23 | 25 | 88 | 12 8 B8 3 7 1 <1 3 57300 | 81200 a4 147 40
5 19 | 22 | 42 5 2 3 2 2 1 <1 1 2 48300 | 68200 a7 101 37
G 19 | 22 | 42 5 | 2 3 2 2 1 <1 1 2 48300 | 68200 47 191 37
7 23 | 25 | 88 | 12 8 8 3 7 i <1 1 3 57300 | 81200 44 147 40
8 23 | 25 | 88 | 12 8 B 3 7 1 <1 1 3 57300 | 81200 44 147 40
9 23 | 25 | BB | 12 8 8 3 7 1 =1 1 3 57300 | 81200 44 147 40
10 20 | 24 | B0 | 10 8 b ] 7 7 = - - - 46100 | 70000 37 152 3
11 15 | 26 | 78 | 17 | 14 | <1 1 3 <1 2 - = | 48500 | 71200 40 145 30
12 18 | 24 | 102 | 18 2 1 2 3 o 1 - - | 48000 | 74000 43 143 36
. . | N g™
- W herdby sertify that the proffucts desoribed hemsin heve been wanufacturad, nspected snd conforms to standerd 4a wpeciiied sbove. ‘glx,
» ALLFITTINGS ARE HEAY TREATED TOD MEET NACE MRO175-03 STANDARD SFEGFISATION AT 650-580 © x 40 HR. n S
*CE =5 & {lnf6) + {OF+ He + VIS o HiCupis
~-ALL TEES ARE TESTED BY MAGNETIG PARTICLE FEAMINATION (97) —
Chief of Quiality Assurance Dept




